MAGNUM

idemount

MODEL
INSTALLATION
INSTRUCTIONS

6000 ib, 8,000 Ib , 10,000 Ib

Boat Lifts Unlimited
Odenton, Maryland
410-674-3100

Prior to installation:

a). To insure that the lift will operate properly, adequate electricity should be
available. Electricity will also be needed to install the lift.

b). If mounting to pilings, the piles should be driven in the ground to refusal and
tied back to the dock or seawall. Otherwise the weight of the boat will pull the
piles over.

¢). Seawalls should be tied back to dead men and a solid mounting provided for the
seawall mount

d). obtain any locally required permits.

DO NOT USE ANY POWER TOOLS WHILE STANDING IN THE WATER. IF
ELECTRICITY MUST BE USED NEAR THE WATER, INSURE THAT THE
CIRCUIT IS PROTECTED BY A GROUND FAULT INTERRUPTER.



1.) Install the track in accordance with fig. 005,006. Insure that the track is securely
anchored. Piling mounted units should be mounted to piles that are 10” in
diameter. If the pile is of a smaller diameter there will be a gap in the pile clamp
ring fig 011, item 42 This gap should be shimmed so the collars fit tightly around
the pile. If the pile is larger then 10” it should be shaved down. The donkey bar fig,
003, item 8, should be cut to fit incline angle of the track.

2.)Install the trolley fig.003 it. 45, by removing the wheel assembles fig. 003, item
32 from one side of the trolley. Place the trolley on the track and suspend the
trolley with a rope or chain to the cable tie off. reinstall the wheel assemblies.
Install the cable drum and motor and gear assemblies fig 012. Be sure to install the
back cover fig 012 item 16 before installing the drive gear fig.012 item 41 on the
drum. The long cord motor should be used on the bow portion of the lift and the
short cord motor on the stern portion of the lift. The manual drum switches are
designed to be mounted in the cover. There are 6 drill marks in the upper left and
right corners of each cover. The center holes should be drilled 3/8” and the four
outer holes 3/16”. Install the cable fig 012

3)Install the lift arms in accordance with fig 009 install the Arm brace item 11 and
the guide pole item 12. The lift arm should be installed so that it is about 4” higher
on the outboard tip. This will help compensate for settling of the track and hft parts
upon lifting the boat.

4.) Install the cross bracing in accordance with fig. 007. The braces need to be fitted
and drilled onsite. Install the timber runners fig. 013 . When positioning the runners
on the lift, keep the boat as close to the pier as possible. This will make boarding
the boat easier as well as reduce the stress on the lift.

IMPORTANT

Lubricate the drive gears before lifting the boat. Failure to do this will result in
damage to the gears. The existing grease on the gears is for corrosion prevention
only. It is not properly lubricated prior to shipment. Lubricate the gears semi
annually thereafter.

Check all nuts and bolts and insure that they are tightened.

Check cables for fraying or damage regularly.



SIDE MOUNTED 6,000 LB, 8,000 LB, 10,000 LB LIFTS

PARTS LIST

NO. TROLLEY ASSEMBLY QTY
2 | TRACKS 14°/16/18’ 2
5 5/8" STAINLESS STEEL SHEAVES 2
6 1/2” SHACKLES 2
8 DONKEY BAR 2
9 DONKEY FEET 2
10 | 8 CRADLE BEAMS 2
11 | LIFT ARM STRAPS 4
12 | GUIDE POLES 2
13 | GUIDE POLE POSITIONING PLATES 4
15 | TIMBER RUNNER KIT 1
16 |2 1/2" x 2 1/2” x 3/16" ANGLES, 13" LONG 2
18 | RIGHT—HAND COVERS 2
19 | SPACER SLEEVES 2
20 | CABLE SETS (6,000 LB = 2 x TRACK LENGTH — 8 OF 1/4” WITH NICO & EYE) 2

(8,000 & 10,000 LB = 2 x TRACK LENGTH — 8 OF 5/16” WITH NICO & EYE)

21 | CABLE DRUMS 2
29 | TRACK FEET 2
30 | GUIDE POLE ANGLE CLAMPS 4

32 | PHONELIC WHEEL ASSEMBLIES (8 ON 6,000 LB AND 8,000 LB/12 ON 10,000 LB) 8/12
33 | MOTOR ANCHORS 2
34 |8 LONG 2" PVC WITH CAP 2
39 | 10" PULLEYS 2
40 | 4L360 BELTS 2
41 | AMS 3000, RIGHT—HAND 2
41a | 3/4 HP MOTORS (1 LONG CORD & 1 SHORT CORD) 2
45 | TROLLEYS (6,000 & 8,000 LB USE 4 LEGS, 10,000 LB USES 6 LEGS) 2
46 | ROLLS OF 5" x 14’ CARPET 2
47 | BOAT RUNNER TIMBERS 2

MOUNTING

NO. PILE MOUNTED QTY NO. SEAWALL MOUNTED QTY
3 SLIDE BRACKETS ASSEMBLY 2 1 SEAWALL MOUNTS 2
3a | SLIDE PLATES ASSEMBLY 2 3/3a | SLIDE BRACKETS ASSEMBLY 4
42 | PILING SIDEMOUNT 2 4a | BACK STRAPS 3" TUBE 2
4b | BACK STRAPS 4” TUBE 2

41a | SLIDE PLATES ASSEMBLY 4




SIDE MOUNTED LIFTS HARDWARE LOADOUT

NO. COVER AND MOTOR ANCHOR QTY
28 | 1/2"x 1 1/2” GAL HEX BOLTS 8
28a | GAL WASHERS 16
28b | GAL NUTS 10
28c | GAL LOCK WASHERS 4
51 |5/16” x 17 S.S. HEX BOLT 4
50 | 1/2"x 2” GAL HEX BOLTS 2
51a |5/16” S.S. WASHER 4
51b | 5/16” S.S. LOCK NUT 4
NO. DONKEY BAR ASSEMBLY QTY
26 |5/8” x 5 1/2” GAL HEX BOLT GRADE 325 4
26a | 5/8” GAL WASHERS GRADE 325 8
26b | 5/8” GAL NUT GRADE 325 4
26c | 5/8” GAL LOCK WASHERS 4
NO. GUIDE AND ANGLE CROSS BRACING QTY
24 | 1/2” x 6 1/2" GAL HEX BOLT 2
31 [ 1/2” x 4 1/2” GAL HEX BOLT 2
30 |[1/2” x 5 1/2” GAL HEX BOLT 2
25 | 1/2” GAL NUTS 1
25a | 1/2’ GAL LOCK WASHERS 11
25b | 1/2” GAL WASHERS 8
22 | 1/2” x 1 1/2” GAL HEX BOLTS 5
NO. PILING SIDE MOUNTS QTY
27 | 3/4” x 6 1/2" GAL HEX BOLTS GRADE 325 2
27a | 3/4” GAL HEX NUTS GRADE 325 2
27b | 3/4” GAL WASHERS GRADE 325 4
27¢ | 3/4” GAL LOCK WASHERS 2
37 | 5/8" x 2" GAL CARRIAGE BOLTS 4
37a | 5/8” GAL NUTS 4
37b | 5/8” GAL LOCK WASHERS 4




SIDE MOUNTED LIFTS HARDWARE LOADOUT

NO. TROLLEY HARDWARE QTY
23 5/8" x 3" S.S. HEX BOLT—SHEAVE MOUNT 2
23a 5/8" S.S. HEX NUT-SHEAVE MOUNT 2
27 3/4" x 5 1/2" GAL HEX BOLT GRADE 325 2
27a | 3/4" GAL HEX NUT GRADE 325 2
27b | 3/4" GAL WASHERS GRADE 325 4
27c | 3/4" GAL LOCK WASHERS 2
NO. WHEEL ASSEMBLIES QTY
35 3/4" x 2 1/2" GAL HEX BOLT GRADE 325 8/12
350 | 3/4" GAL NUTS GRADE 325 8/12
35b | 3/4” GAL WASHERS (SPACER) 8/12
35c | 3/4" GAL WASHERS GRADE 325 16/24
35d | 3/4" GAL LOCK WASHERS 8/12
NO. LIFT ARM BRACE QTY
27 3/4" x 6 1/2" GAL HEX BOLT GRADE 325 4
27a | 3/4" GAL WASHERS GRADE 325 8
27b | 3/4" GAL NUTS GRADE 325 4
27¢ | 3/4" GAL LOCK WASHERS 4
36 1/2" x 2" GAL HEX BOLT GRADE 325 10
36a 1/2" GAL NUTS GRADE 325 10
36b | 1/2" GAL WASHERS GRADE 325 20
36¢c | 1/2" GAL LOCK WASHERS 10
NO. CABLE DRUM QTYy
49 3/16" CABLE CLAMPS 2
22 5/8" x 2" GAL HEX BOLT GRADE 325 8
22a | 5/8" GAL NUTS GRADE 325 8
22b | 5/8" GAL LOCK WASHERS 8
22c¢ | 5/8" GAL WASHERS GRADE 325 16




SIDE MOUNTED LIFTS HARDWARE LOADOUT

NO. PILING SIDE MOUNTS (CONTINUED) QTY
52 3/4" x 12" GAL HEX BOLTS 4
52a 3/4" GAL HEX NUTS 4
52b 3/4” GAL WASHERS 4
53 5/8" x 6" GAL CARRIAGE BOLTS 8
53a 5/8” GAL WASHERS 8
NO. SEAWALL MOUNT BASE WITH BACK STRAP AND 4 SLIDES QTY
38 3/4" x 5 1/2" GAL HEX BOLT GRADE 325 2
27 3/4” x 6 1/2” GAL HEX BOLT GRADE 325 4
38a/27a| 3/4" GAL NUT GRADE 325 6
38b/27b| 3/4" GAL WASHER GRADE 325 12
37a 5/8" GAL NUT 8
37 5/8” x 2" GAL CARRIAGE BOLT 8
37b 5/8" GAL LOCK WASHER 8
38c/27c| 3/4" GAL LOCK WASHER 6
36 1/2” x 2" GAL HEX BOLT GRADE 325 8
36a 1/2” GAL NUT GRADE 325 3
36b 1/2" GAL WASHER GRADE 325 16
S6¢ 1/2" GAL LOCK WASHER 8
NO. TIMBER RUNNER BOLT PAK QTY
43 1/2" x 5 1/2" GAL HEX BOLTS 8
43a 1/2" GAL NUTS 8
44 3/8” x 3 1/2" GAL CARRIAGE BOLTS 8
44a 3/8" GAL NUTS 8




BOAT LIFTS UNLIMITED. INC 1901 Betson Road . Odenton, MD 21113 . (410)674-3100 . (800)268-5911
( GENERAL NOTES: \

A CONCRETE BASE PADS INSTALLED ACCORDING TO LOCAL CODES AND LAND CONDITIONS.

COVER CABLE DRUM

CABLE DEAD MAN

MOTOR ANCHOR
TROLLEY OTOR ANCHO

GUIDE POLE SLIDE BRACKET ASSY

BACK STRAP

GUIDE POLE BRACE
(POSITIONING PLATE)

SLIDE BRACKET ASSY

LIFT ARM STRAP SEAWALL MOUNT

BASE
RUNNER BRACKET o o)
4 a9 2 .
< A NS
o, 9 -
(5} ) !
R -
— —— . L 8’
P e — R
v a .
/ R a
CROSS ANGLES
CRADLE ARM
(1-BEAM)
DONKEY BAR
DONKEY FOOT
TRACK FOOT
B /
MAIN TRACK -
(I-BEAM)
ﬂ’roject: Assembly Drowing )
Part Nomes
No.: Revision Date:
0oo1 _
Scale: Date: Sheet:

\_ \_None  {04-11-00{ 1 of 1))




1901 Betson Road « Odenton, MD 21113 . (410)674—3100 . (800)268-5911

——— BOAT LIFTS UNLIMITED, INC.

4 GENERAL NOTES: ' \

& PILINGS MUST BE SECURELY ANCHORED TO DEAD MEN BEHIND A SEA WALL OR A BRACED DOCK.

SLIDE BRACKETS
AND SLIDE PLATES

p
p
::: PILING

SIDEMOUNT

\ PILING

N

( Project: Assembly Drawing )
Piling Mount

No.: Revision Date:
002 01-18-04

Scale: Date: Sheet:

\ \_ None 04-11-00] 1 of 1//




\_ ° 1 ]00-11-7%0 300N\ /
RELCTIS :310Q 18100%
U £00 -
1910 UOISIAY "ON
SJ18QUINN D4

f uonojo}sy| ;uo_o._n( 6/

(@3NddnNs LON)
S1708 YOHONY

g Z2)ps
(@3nddns LON)
S1108 HOHONY O o, 0_0 —
_ acy (L2
- &
Q
%) (op : 2 Ll
E ~J S @ vz
o o
L2

™~
)
o
%) M
M)
‘/
o
hdle)
-’2/
M

6l

] _ /@
2z -~ \

82 £C 9

LvlLYy 9 o
@ f/o
| @

ov 6% 81

"INAOW ONINId v HLIM Q3SN LON 34V £Z ANV '€Z ‘v ‘0¢ ‘L SYIBWNN Ldvd ¢
ISIT SLYvd 33S 'SYIBWNN L¥vd OL Q3LVI3Y SIVIYIALYA 40 1SIT ¥04 'L

‘SILON TVY3NIO k

1166~-892(008) * 001€-+£9(0L¥) * €L11Z QW 'uojuapQ + pooy uosidg 061 ONI "G3LIAIINN S14I7 1v0d




\, 10 L [ 00-L1-%0 BUoN T\ /
BEETIS :910Q :9|D2g

00
18]0(Q UOISIASY TON

MmaIA papoldx3

f ;u&?&

44

=

IS SLYvd 33S 'SYIANNN L¥vd Ol dIALVIFY SIVIYILYN 40 LSIT ¥§04 L

( ‘S3LON VH3N3O \

"ONI ‘G3LINIINN S1d1T7 1vod

1166-892(008) * 001€-¥29(0iv) * €iLLT QN 'uojuapQ + Pooy uosidg 1061




———— BOAT LIFTS UNLIMITED, INC.

1901

Betson Rood « Odenton, MD 21113 - (410)647-3100 . (800)268-5911

KGENERAL NOTES:

>

> —

CAUTION

.

24" —9“‘_‘*52
of

BASE BOLT PATTERN
(SCALE: NONE)

BASE AND 1-BEAM TRACK (A—A) MUST
BE PARALLEL TO BASE AND |-BEAM
TRACK (B-B). 90" ANGLES MUST BE
HELD, BOTH BASE HEIGHTS MUST BE
HELD SAME HEIGHTS AND LEVEL.

<10

5/8" ANCHOR BOLTS
(6 REQUIRED)

& CONCRETE BASE PADS INSTALLED ACCORDING TO LOCAL CODES AND LAND CONDITIONS.

~

o}

l
I
T

//////'

wHEEf =t
f

CuT TO FIT
(FIELD DIMENSION)

’ \— TYPICAL FOUNDATION SHOWN.

MAY VARY DUE TO BOAT
LIFTING REQUIREMENTS AND OR
LAND PROFILE.

ﬁ’roject: \

Base Instollotion

No.: Revision Date:
005 —_

Scale: Date: Sheet:

\_Nore | 04-11-00] 7 of-IJJ




1901 Betson Road -

Odenton, MD 21113 . (410)674-3100 . (800)268-5911

———=—— BOAT LIFTS UNLIMITED, INC.

KGEN ERAL NOTES:

1. ILLUSTRATED BELOW ARE SOME TECHNIQUES USED TO INSURE A FIRM SUPPORT OF THE I-BEAM TRACK.

SEA BED

* THE TRACK FOOT COMES
WITH A 7" x 9 1/2" PLATE.

SEA BED

SEAWALL BAS‘E\

- 4

CONCRETE
" . BASE

s @

CONCRETE BAGS: ADDED TO DISTRIBUTE
THE WEIGHT OF THE LOAD OVER THE SEA BED
AND CONTROL THE HEIGHT OF THE TRACKS.

CAUTION

CONCRETE
" . BASE

s @

<

ROCK: THIS BASE HEIGHT MUST BE THE SAME
FOR BOTH BEAMS AND LEVEL TO EACH OTHER./

SAND: THESE I-BEAMS CAN BE JETTED
INTO THE SAND TO SUPPORT THE LOAD.

\

THE SEAWALL |-BEAM TRACK MUST BE
FIRMLY SUPPORTED ON THE SEA BED. ANY
SHIFTING OR SINKING OF THE TRACK WILL
ADVERSELY AFFECT THE SAFETY AND
OPERATION OF THE LIFT.

SEAWALL BASE

s s
« CONCRETE
" .- BASE

SEA BED

/

/

* x SEAWALL BASE SHOWN BUT
SAME TECHNIQUES CAN BE
USED FOR PILING MOUNT,

N

ﬁ’rojec(: 1-Beam Support
Installation

No.: Revision Date:

006 _

Scole: Date: Sheet:
\_None | 04=11-00| 1 of 1jj




———— BOAT LIFTS UNLIMITED, INC.

1901 Betson Rood . Odenton, MD 21113 . (410)674-3100 . (800)268-5911

/~ GENERAL NOTES: _

~

1. ATTACH TIMBER RUNNER BRACKETS AND CROSS ANGLE BRACES TO CRADLE ARMS.
=] CROSS ANGLE BRACE
[ i ] LIFT ARM
Xﬁ
. v}
DETAIL B
(ENLARGED)
CROSS ANGLE BRACES DETAIL A (REF) CROSS ANGLE BRACE
CUT AND DRILL ANGLES
LIFT ARM
TO FIT (FIELD DIMENSIONS)
1
\ '
16
DETAIL B (REF) DETAIL B
(ENLARGED)
CROSS ANGLE
BRACES
( ol )
|8y
e | r/A\WA C )
' I S| DETAIL A
3 ~ (ENLARGED)
TIMBER RUNNER
o0 0 O
CRADLE ARM BRACKETS
il i a4 a4 ° s .
M .« 4 e
0, b o
— Xol T 4 Vs a8 -1
| / i ___‘.___‘_—__)___ )  4._ :‘.
v  w— a p i o
_/vl S e s 4
SEE DETAIL B e
SEE DETAIL A v 'qa
SEE DETAILC v
.............. 1. S 2
Project: (ross Angle Braces )
Instatlation
No.: Revision Dote:
007 —_—
Scale: Date: Sheet:
\ k None 04-11-00 1 of 1J/




§F 301 [ 00-11—70] 800N \
BEETIS 183b(Q 19|p2g
¥0-81-10 800
12)D(Q UOISIABY TON
sbuimnug
f I0}8q o) Aoy uom_.o'_n(

110 'ON
ONIMYIQ 3F3S

Zl0 "ON
ONIMYHYQ 33S

10 "ON
ONIMVYYQ 33S

600 'ON
ONIMYHA 33S

010 "ON
ONIMYYQ 33S

'ONIMVYA @314103dS OL 09 ‘LNO d3ITIVO MIIA 40 ONIMVYHEA TIvVI3A V ¥O0d "L

*S3LION TVHEANGD k

1185-892(008) - 00LL—+/9(0LY) » €LLLZ AN ‘UOUSPQ + PDOY UosIeg LO6L

"ONI ‘A3LINIINN S1IT 1v0od




\F j0 | 00~-1LLl-+0 auoN / j
BEENS :3)0Q 13100g

e — 600 A3T0dL
19)0( UOISIABY ON e
10}aq aooJg add
( wv_ao__ PUD LY 3P0 1daf0sg ) g Wiy 310vdo
. v
o| /77 N
(Q39uvIN3) [ \ " (Q39u9vINT)
“a-a MIIA 0. 000 -—
a-a Mm3aiA , V-V M3IA
g - L Y

Wav 37Qv0 e

A31041 @._

12
o o
(o]
dvdlS S dvyls 0
Wav 1317 Q| WY L4
(Q394vIN3) (Q394vIN3)
-0 M3IA ] d g-g M3IA

30vyg
3104 34N

. -

=TTo——=Te————o=%

o ——m e

|\ —
A3TI04L

30vyg
3104 3QINS

M 3704 301N

IAI3T1S OAd 8

L
SAAVID JTONV

(8-8 M3IIA 33S) 30vHA 3did 3AIND OL Adid 3dIND HOVLLY
‘AT104L 0L (0-D2 MIIA 33S) 30vHEA 3Idid 3AIND ANV (-0 MIIA 33S) 30vi8 WYY 31avHD HOVLLY

(Vv—v MIIA 33S) WYY 31avy¥D 01 30vd8 WV 31avyd HOVLLY
f (V-V MIIA 33S) Wav 31Qvd0 01 A3TI0HL HOVLLY °

1
'S3LON IYY3INID \

. "ONI ‘Q3LINIINN S1HIT7 1vV0q ——=
1166-292(008) * 001E-+£9(0LY) * €L11Z QW 'uojuspQ « pooy uosiag 061

oMo




Iz

01 00—-11-%0 auoN j
HEEIIS :210Q :9102g

:210g_uoisinoy Fon

\

#10}aq Alqwassy aooug joddng

3004] PUO JUNOW 3spbg ;oo_o‘_n_\

\

(a394vIN3)
9-9 M3AIA

§OOO

o

(0394vINI)
g-9 M3IA

(e}
(e}
(e}

jsvd
IS v A
R .
- R
v
9 O N
ﬁ' ===
1 / “\
_ ,
! (O
ol
30ovyg

140ddNS MoVl

ASSY
13X3vy8 301S

(0—0 GNV V-V SMIIA 33S) 30vdE L40ddNS MOVML ANV ASSY 13MOVyg 3AI1S OL 3SvA HOVLLY “Z
(8-8 ANV V=V SM3IA 33S) 30v¥8 1¥0ddNS MOVl ANV MOVHL NIVW OL ASSY LIMOVHE 3QNS HOVLLY |

ASSVY
13X0vy¥8 3Q1Ns

(@394vIN3)
V-V M3IA

L . y.
L el P

| g = |

AJvdL NIVA

‘S3LON 1Vy3N

o¢

1165-892(008) * 001E€-/+¥9(0L¥) * €LLLZ QW ‘uoludpQ + pooy uosiag 1061

"ONI ‘G3LINIINN S1417.L1vog

39 \




x— o | 00—1L1l—%0 SUON j )

BEETIS :930( :9|D2g
¥0—8L—10 110
13}DQ UOISIASY TON (3OS 0L LON—Q3OYVING)
{1I0}2Q A|quisssy R
( junop Buijid uow.ao\_ﬁ V-V M3IA
ONINid /
ASSY
13X0vd8 3d11s
€
g

INIMId \

AOVHL NIV

(8—8 M3IA 33S) ONMId OL INNOW SNMId HOVLLY °Z
(V=¥ M3IA 33S) INNOW ONMId OL ASSY LIMOVHE 3aMS HOVLLY |

[ ‘SJLON TVH3N3I0 \

ONI ‘Q3LINIINN S1dIT 1v0o8

1166—892(008) + 001C—¥/9(0LY) * CLLLZ QN ‘uojuspQ « ppoy uosiag LO61




-

Alquiessy  suolosuU0Y o_noo;um_o._n(

1 o | Q0—1L1L—+0 QUON
* jesys 3ieg nm_oomj
Zl0
:21pQ UOISIABY ToN INIJWHOVLLYVY 3719VYD
UBWYS0NY 319D PUD [1018Q
3dld 3AEA OLNI LHIIL

d3Tind St dWV10 318v0

-

M3IA NOILD3S

‘GvO0T ANV ONILSIOH 3¥043d
d34IND3Y SdVIM 318V0 € 40 WNWINIW

"ISIMNO0TO HILNNOD SNYNL ¥VID TINE 3HL ‘¥ILvm

OINI LvOg8 ONIY3IMOT NIHM ‘LvHL 0S (2Z) WNYA IAING ANV (9) dood

13)0v¥8 WNYQ 3AIMA OL GALOINNOD 39 LSnW (0Z) 318vD 40 SAN3
NOILLNVD

S1108 ONIHOVLLY
dNY AN¥a 3789v0

34ls [)
HO1ON —
| [o)
ISIMMO010 q
llllllll I i T 7
EX====HE=== / 7,
-
IAITIS 379v0
4A0VdS
ASSY WNYG 319v0 HOHONY ¥O1OW

1S

9@ 100dS 378v0

"ISIT SIyVd 33S ‘SHIANNN Ldvd OL d31v13y SIVI¥ILYW 4O LS ¥0d
‘S31ON TVY3N

"ONI ‘3LINIINN S141T71v0d

3 )

1165-892(008) * 00i€—+£9(0LY) * €LLLZ QW ‘uojuspQ + pooy uosieg 1061



\\P 10T J00—11-%0]  oUoN ™\
BEETIS :3)0Qq :9jpog
10
:9}D( UOISIASY TON
[l03eg Alquisssy
f S|i0y %o0Y) Juo?ﬁ&

‘H—J’

NEY

/]

(G3¥IND3Y B8)
SIIMOVHE ¥INNNY
yIANIL

530vd8
I1ONVY SSOdd 9

S1109 3OVINYVI 9

& |
=

SYIGAIL ¥3INNNY 1v08

‘1S SLdvd 338 ‘SYFGNNN Layvd OL Q3ILVIIY SIVIMILYW 40 1S ¥O4 i

:SILON WYINIO K

"ONI ‘GQ3LINIINN S1417 1v0q

1166-892(008) * 001£—+/9(0L¥) * €LLLZ QN ‘uojuapg « pooy uosidag 061




\ T o1
BEETIN

00—L1l—%0
:310(

SUON T\

189|005

19}DQ UOISIADY

10
TON

-

uonnquysig 1yB1am
104 suononysu| u«om_ogn_\

\_

‘378ISSOd SV MOVl JHL OL 3SO10 SV 4T 3HL NI 1v08 3JHL NOILISOd ‘¢

'HION3T Lv0d9 40 ¥3IN3ID 3ISn LON 04 '9
'1vO0g 40 INIOd 3JONVIvE JsSn 'V
‘NOILNGIYLSIG LHOI3M TvAD3 NIVI80 OL ¢

"SWHY 37aVHD HLOS H3IA0 Q3MINOD3IY SI NOILNGIYLSIA LHOEM TWNDI ‘IONVWNOLMId WNWILJO ¥O04 'L
: :SILON WYINIO k

"ONI ‘G3LINIINN S14IT7 1v0og

1165~892(008) * 001£—¥/9(0LY) * €1LLZ GW ‘uojuspQ « pooy uosyag |06l




